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Annex for Bluetooth Low Energy

1. Duty Cycle

1.1 Test Result

Test Report No.: CTL2411257011-WF02

1.1.1 Ant1
Ant1
Mode TX Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 0.413 0.625 66.08 1.80 0.03
™ SISO 2440 0.413 0.625 66.08 1.80 0.00
2480 0.413 0.625 66.08 1.80 0.03
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Annex for Bluetooth Low Energy

1.2 Test Graph

1.2.1 Ant1

Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy

2. Bandwidth

2.1 Test Result

Test Report No.: CTL2411257011-WF02

2.1.1 0BW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 1.063 / Pass
Y SISO 2440 1 1.063 / Pass
2480 1 1.062 / Pass
2.1.2 6dB BW
TX Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.712 >=0.5 Pass
™ SISO 2440 1 0.705 >=0.5 Pass
2480 1 0.706 >=0.5 Pass
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2.2 Test Graph

2.2.1 OBW

Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy

2.2.2 6dB BW

Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy

Test Report No.:

CTL2411257011-WF02
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Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Y ANTA Limit Verdict
2402 -1.13 <=30 Pass
1™ SISO 2440 -0.33 <=30 Pass
2480 0.96 <=30 Pass
Note1: Antenna Gain: Ant1: -1.12dBi;
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Annex for Bluetooth Low Energy

3.2 Test Graph

3.2.1 Power

Test Report No.: CTL2411257011-WF02

1M_LCH_2402MHz_Ant1_NTNV

Level (dBm)

_40 Y SRESRCInTE : ............i.. e ......;, it ...;.. S .:.............:. e .........\‘.............3 TN
P [ S S D S S SR S N N

704

-90

Ant: Ant1
CENT: 2402 MHz
Span: 3 MHz
| RBW: 1 MHz
VBW: 3 MHz
Detector: Peak
TraceType: MAX Hold
--| AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
AverageType: RMS

Power: -1.13dBm

Maker

1. 2402.219 MHz
-1.13 dBm

—— Trace

2400.5

Frequency (MHz)

2403.5

1M_MCH_2440MHz_Ant1_NTNV

Level (dBm)

-30 +———

Poe [N S NS TN SN S SN SN T S

704

Ant: Ant1
CENT: 2440 MHz
Span: 3 MHz
-| RBW: 1 MHz
VBW: 3 MHz
Detector: Peak
TraceType: MAX Hold
--| AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
AverageType: RMS

Power: -0.33dBm

Maker:

1. 2440.246 MHz
-0.33 dBm

—— Trace

-90
2438.5

Frequency (MHz)

24415

Page 11 /21




Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02

4. Maximum Power Spectral Density

4.1 Test Result

4.1.1 PSD
X Frequenc Maximum PSD (dBm/3kHz) .
Mode Type (MHz) / ANTA Limit Verdict
2402 -15.06 <=8 Pass
™ SISO 2440 -14.24 <=8 Pass
2480 -12.87 <=8 Pass
Note1: Antenna Gain: Ant1: -1.12dBi;
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4.2 Test Graph
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Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02
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Annex for Bluetooth Low Energy Test Report No.: CTL2411257011-WF02

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
TX Frequenc Level of Reference
Mode Type (I\(jIHz) Y ANT (dBm)
2402 1 -1.88
1™ SISO 2440 1 -0.99
2480 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
TX Frequenc Level of Reference Limit .
Mode Type (,\‘lez) Y ANT (dBrn) (dBm) Verdict
2402 1 0.25 -19.75 Pass
1™ SISO 2440 1 0.25 -19.75 Pass
2480 1 0.25 -19.75 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

Page 16/ 21



Annex for Bluetooth Low Energy

5.2 Test Graph

5.2.1 Ref

Test Report No.: CTL2411257011-WF02
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Test Report No.:

CTL2411257011-WF02
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5.2.2 CSE

Test Report No.: CTL2411257011-WF02
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Test Report No.:

CTL2411257011-WF02
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